SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804C

Test Mode :  (802.11ax HE20_FullRU

[N

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

Ref Level 30,00 dim  Offset 2410 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 241048 & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 241008 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 241008 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR522804C

Appendix B. AC Conducted Emission Test Results

Temperature : 23.5~26.17C
Relative Humidity : |52.3~62.7%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number 1 B1 of BS
FAX: 886-3-327-0855



CO07-HY

EUT Information

Report No. : FR522804C
2025/6/17

Report NO : 522804
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.153443 25.82 55.81 29.99 | L1 FLO 20.0
0.153443 44.41 65.81 21.40 | L1 FLO 20.0
0.173310 21.36 54.80 3344 | L1 FLO 20.0
0.173310 41.66 64.80 23.14 | L1 FLO 20.0
0.194730 18.47 53.83 35.36 | L1 FLO 20.0
0.194730 37.90 63.83 2593 | L1 FLO 20.0
0.215250 16.95 53.00 36.05 | L1 FLO 20.0
0.215250 29.89 63.00 33.11 | L1 FLO 20.0
0.375900 30.96 48.37 17.41 | L1 FLO 20.0
0.375900 32.28 58.37 26.09 | L1 FLO 20.0
2.296140 16.80 46.00 29.20 | L1 FLO 20.1
2.296140 22.77 56.00 33.23 | L1 FLO 20.1
8.103750 27.45 50.00 2255 | L1 FLO 20.3
8.103750 32.78 60.00 27.22 | L1 FLO 20.3
11.659380 33.20 50.00 16.80 | L1 FLO 20.5
11.659380 38.83 60.00 21.17 | L1 FLO 20.5
12.479550 29.58 50.00 20.42 | L1 FLO 20.5
12.479550 38.46 60.00 2154 | L1 FLO 20.5
12.964650 43.48 50.00 6.52 | L1 FLO 20.5
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CO07-HY
12.964650 49.39 60.00 10.61 | L1 FLO 20.5
14.736750 38.20 50.00 11.80 | L1 FLO 20.6
14.736750 42.68 60.00 17.32 | L1 FLO 20.6
16.227870 36.53 50.00 13.47 | L1 FLO 20.6
16.227870 40.98 60.00 19.02 | L1 FLO 20.6
18.242610 37.22 50.00 12.78 | L1 FLO 20.7
18.242610 41.73 60.00 18.27 | L1 FLO 20.7
21.239160 29.98 50.00 20.02 | L1 FLO 20.8
21.239160 36.50 60.00 23.50 | L1 FLO 20.8

Report No. : FR522804C
2025/6/17
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CO07-HY

EUT Information

Report No. : FR522804C
2025/6/17

Report NO : 522804
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.151485 44.19 65.92 21.73 | N FLO 20.0
0.151485 25.45 55.92 30.47 | N FLO 20.0
0.166290 41.67 65.14 23.47 | N FLO 20.0
0.166290 28.32 55.14 26.82 | N FLO 20.0
0.206250 35.41 63.36 27.95 | N FLO 20.0
0.206250 25.14 53.36 28.22 | N FLO 20.0
0.375360 40.80 58.38 17.58 | N FLO 20.0
0.375360 35.94 48.38 12.44 | N FLO 20.0
0.624750 26.64 56.00 29.36 | N FLO 20.0
0.624750 24.89 46.00 21.11 | N FLO 20.0
1.085010 24.01 56.00 31.99 | N FLO 20.0
1.085010 21.67 46.00 2433 | N FLO 20.0
2.247000 20.28 56.00 3572 | N FLO 20.1
2.247000 15.38 46.00 30.62 | N FLO 20.1
8.062980 33.83 60.00 26.17 | N FLO 20.3
8.062980 27.79 50.00 2221 | N FLO 20.3
10.858380 34.51 60.00 25.49 | N FLO 20.4
10.858380 28.53 50.00 21.47 | N FLO 20.4
11.560290 41.01 60.00 18.99 | N FLO 20.5
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CO07-HY
11.560290 --- 35.68 50.00 1432 | N FLO 20.5
12.261750 42.83 --- 60.00 17.17 | N FLO 20.5
12.261750 --- 37.73 50.00 12.27 | N FLO 20.5
13.051680 50.15 --- 60.00 9.85 | N FLO 20.5
13.051680 --- 44.43 50.00 557 | N FLO 20.5
14.637750 43.76 --- 60.00 16.24 | N FLO 20.6
14.637750 --- 38.97 50.00 11.03 | N FLO 20.6
16.227870 41.38 --- 60.00 18.62 | N FLO 20.7
16.227870 --- 37.04 50.00 12.96 | N FLO 20.7
18.241350 41.28 --- 60.00 18.72 | N FLO 20.8
18.241350 --- 36.67 50.00 13.33 | N FLO 20.8
21.111540 35.63 --- 60.00 2437 | N FLO 20.9
21.111540 --- 29.96 50.00 20.04 | N FLO 20.9

Report No. : FR522804C
2025/6/17
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ssanroncas. FCC RADIO TEST REPORT Report No. : FR552804C

Appendix C. Radiated Spurious Emission Test Data

Temperature : 20.8~23.4°C

Test Engineer : Ken Kuo, York Huang, and White Hou
Relative Humidity : 54.5~62.8%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : C1 of C62
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR552804C

C1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel A Frequency RU Remark
(MHz) Rate
Mode 1 = 2400-2483.5 142 802.11b 01 2412 1Mbps - -
Mode 2 = 2400-2483.5 142 802.11b 06 2437 1Mbps - -
Mode 3 = 2400-2483.5 142 802.11b 11 2462 1Mbps - -
Mode 4 = 2400-2483.5 142 802.11g 01 2412 6Mbps - -
Mode 5 = 2400-2483.5 142 802.11g 06 2437 6Mbps - -
Mode 6 = 2400-2483.5 142 802.11g 1 2462 6Mbps - -
Mode 7 = 2400-2483.5 142 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 8 = 2400-2483.5 142 802.11ax HE20 01 2412 MCSO0 | Partial RU 106/53 -
Mode 9 = 2400-2483.5 142 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 10 = 2400-2483.5 142 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 11 | 2400-2483.5 142 802.11ax HE20 11 2462 MCSO0 | Partial RU 106/54 -
TEL: 886-3-327-0868 Page Number . C2 of C62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR552804C

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 12 2400-2483.5 142 802.11n HT20 01 2412 MCSO0 - -
Mode 13 2400-2483.5 142 802.11n HT20 06 2437 MCSO0 - -
Mode 14 2400-2483.5 142 802.11n HT20 11 2462 MCSO0 - -
Mode 15 2400-2483.5 142 802.11g 11 2462 6Mbps - LF
Mode 16 2400-2483.5 142 802.11g 11 2462 6Mbps - SHF
TEL: 886-3-327-0868 Page Number : C3 of C62

FAX: 886-3-327-0855




ssanroncas. FCC RADIO TEST REPORT

Report No. : FR552804C

C2. Summary

y of each worse mode

Freq. Level Limit Margin Peak
Mode @ Modulation @Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 2389.17 47.61 54.00 -6.39 H Avg. Pass - Band Edge
1

802.11b 01 4824.00 41.71 54.00 -12.29 H Avg. Pass - Harmonic

802.11b 06 | 2483.75 47.31 54.00 -6.69 H Avg. Pass - Band Edge
2

802.11b 06 | 4874.00 44.85 54.00 -9.15 \% Avg. Pass - Harmonic

802.11b 1 2486.74 51.85 54.00 -2.15 H Avg. Pass - Band Edge
3

802.11b 11 7386.00 41.18 54.00 -12.82 \% Avg. Pass - Harmonic

802.11g 01 2389.30 51.20 54.00 -2.80 H Avg. Pass - Band Edge
4

802.11g 01 4824.00 47.15 74.00 -26.85 \% Peak Pass - Harmonic

802.11g 06 | 2483.68 44.29 54.00 -9.71 H Avg. Pass - Band Edge
5

802.11g 06 | 7311.00 39.95 54.00 -14.05 \% Avg. Pass - Harmonic
6 802.11g 11 2483.55 52.81 54.00 -1.19 H Avg. Pass - Band Edge
TEL: 886-3-327-0868 Page Number . C4 of C62

FAX: 886-3-327-0855




ssanroncas. FCC RADIO TEST REPORT Report No. : FR552804C

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
6 802.11g 11 | 7386.00 39.32 54.00 -14.68 H Avg. Pass - Harmonic
802.11ax Band
01 | 2389.95 51.71 54.00 -2.29 H Avg. Pass Full RU
HE20 Edge
7
802.11ax
01 | 4824.00 39.15 54.00 -14.85 H Avg. Pass Full RU Harmonic
HE20
802.11ax Partial RU Band
8 01 | 2389.04 72.40 74.00 -1.60 V | Peak | Pass
HE20 106/53 Edge
802.11ax Band
06 | 2483.94 45.42 54.00 -8.58 H Avg. Pass Full RU
HE20 Edge
9
802.11ax
06 | 7311.00 39.76 54.00 -14.24 H Avg. Pass Full RU Harmonic
HE20
802.11ax Band
11 | 2483.51 52.17 54.00 -1.83 H Avg. Pass Full RU
HE20 Edge
10
802.11ax
11 | 7386.00 40.33 54.00 -13.67 H Avg. Pass Full RU Harmonic
HE20
802.11ax Partial RU Band
11 11 | 2483.85 72.40 74.00 -1.60 H Peak | Pass
HE20 106/54 Edge
802.11n Band
12 01 | 2389.95 52.12 54.00 -1.88 H Avg. Pass -
HT20 Edge
802.11n Band
13 06 | 2389.88 43.81 54.00 -10.19 H Avg. Pass -
HT20 Edge
TEL: 886-3-327-0868 Page Number . C5 of C62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR552804C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
14 802.11n HT20 M1 2483.55 49.02 54.00 -4.98 Avg. Pass - Band Edge
15 802.11g 1" 35.82 34.77 40.00 -5.23 QP Pass - LF
16 802.11g 1" 25881.32 40.16 74.00 -33.84 Peak Pass - SHF
TEL: 886-3-327-0868 Page Number . C6 of C62

FAX: 886-3-327-0855




ssanroncas. FCC RADIO TEST REPORT Report No. : FR552804C

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 1+2
Pol. Horizontal Fundamental
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225 1
1050, 105.0)
7.5 875
PEAK_T4
700 0.0
: W
525 i ] 525
b
350, 350
17.5 175
Peak
310 2336. 62. 2388, U, 2440 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82833 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2389.43 57.46 74.80 -16.54 44.81 27.39 3.63 32.59 9.4 299 65 PEAK 1 2412.80 116.79 ------ ------ 183.28 27.58 B8.67 32.60 9.44 299 65 PEAK
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225 ;
1050, 105.0)
7.5 87.5
700 0.0
AVG_54
525 T 525
350, 350
17.5 175
Avg
310 2336. 362. 2388. U, 2440 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.000kHz VBW:8.200kHz SWT:Auto : RBW:1000.000kHz VBW:0.200kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2389.17 47.61 54.8@ -6.39 34,16 27.39 3.63 32.50 9.4 299 65 AVERAGE 1 2412.00 113.50 -- - 99.91 27.58 B.67 32.68 9.4 299 65 AVERAGE
TEL: 886-3-327-0868 Page Number . C7 of C62

FAX: 886-3-327-0855




ssanroncas. FCC RADIO TEST REPORT Report No. : FR552804C

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 1+2
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1
1050, 105.0)
7.5 875
PEAK_T4
700 0.0
1
525 N r—vvE o] 525
Yk
350, 350
17.5 175
Peak
310 2336. 62. 2388, U, 2440 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 00kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Ant Cable Preamp  Aux APos TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m d/m B A8 dB e deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2389.56 55.45 74.8@ -13.55 41.99 27.4p 3.63 32.59 9.4 137 83 PEAK 1 2412.80 110.59 ------ ------ 97.e@ 27.58 B.67 32.60 9.4 137 83 PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1
1050, 105.0)
7.5 87.5
700 0.0
AVG_54
525 i 525 Lv_’_‘m-—/_"’_’_}
350, 350
17.5 175
Avg
310 2336. 362. 2388. U, 2440 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 92033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.000kHz VBW:8.200kHz SWT:Auto : RBW:1000.000kHz VBW:0.200kHz SHT:Auto
Limit Ant Cable Preamp  Aux APos TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m di/m 8 B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2388.78 44.89 54.8e -9.11 31.44 27.39 3.63 32.59 9.4 137 83 AVERAGE 1 2412.00 107.36 -- - 9377 27.58 B.67 .68 9.4 137 83 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamranas. FCC RADIO TEST REPORT Report No. : FR552804C

Pol. Horizontal Vertical
Lol (iBuVim) Date: 2025-05-09 . Lovel (fBuVim) Date; 2025-05-09
1225 1225
10! 1050,
875 4.5
PEAK T4, PEAK 74
70, 70.0!
AVG_ i AVG_54
52, T > 525 f T
LA pot foer lopuparhse
350 360
Peak
1. 115
Avg
3000 6000. . 1 15000, 18000 3000 6000, 9000. 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 0128D_02038_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2038 248729 VERTICAL
Limit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m B dBuv dB/m B 4B B m  deg VMHz dBuv/m dBuv/m  dB dBuv dB/m B B B m  deg
1 482400 37.61 74.00 -36.39 24.25 32.40 12.44 33.67 1.37 261 108 PEAK 1 482408 45.61 74.00 -25.99 34.65 32.40 12.44 33.67 1.37 185 130 PEAK
2 4824.00 41,71 54.00 -12.29 28.35 32.40 12.44 33.67 L.37 261 160 Average 2 482408 49.93 54.08 -13.87 27.57 32.40 12.44 33.67 1.37 185 130 Average

TEL: 886-3-327-0868

Page Number : C9 of C62
FAX: 886-3-327-0855
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Report No. : FR552804C

Pol. Horizontal Vertical
., Lo i) Date: 20250509 . Lo i) Date: 20250509
1225 1225
s o5
00 00
10.6G 654 AV 54
5! 52!
~18G AR e I SRy e e ]
%0 31
Avg
17! 17!
10600 12080. 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (WHz)
Site: G3CHR-HY Site: G3HR-HY

Condition: AVG 54 3n 91260 02033 240729 HORLZONTAL

Condition: AVG 54 3n 91260 62035 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FR552804C

2
Mode Band Edge - L
2400-2483.5_802.11b_CH06_2437MHz
ANT 1+2
Pol. Horizontal Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225 1
1050, 105.0)
7.5 875
PEAK_T4
700 0.0
1
525 — e e 525 n
st o st
350, 350
17.5 175
Peak
310 23354 23608 23862 PZA K U3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82838 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 00kHz VBN:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2388.87 56.71 74.80 -17.29 43.26 27.39 3.63 32.50 9.4 315 148 PEAK 1 2437.80 118.19 ------ ----e- 164.46 27.68 B8.72 32.62 9.45 315 148 PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225 i
1050, 105.0)
7.5 87.5
700 0.0
AVG_54
A o Q_._,__—,._/—J e ]
350, 350
17.5 175
Avg
310 23354 23608 2386.2 FZA K U3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.000kHz VBW:8.208kHz SWT:Auto : RBW:1000.000kHz VBW:0.200kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2389.38 46.71 54.80 -7.29 33.25 27.40 8.63 32.59 9.44 315 148 AVERAGE 1 2437.00 114.85 -- - 181.12 27.68 B8.72 32.62 9.45 315 148 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C11 of C62
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Pol. Horizontal Fundamental
Date: 2025-05-09
1 MLwel(dBuVIm)
1225
105.0
875 \i
PEAK_BE 74
70.0!
1
25 T A S
350
115
Peak Blank
Ui 4495 1622 U148 U874 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE 74 3m 91260 02833 246729 HORIZONTAL
+ REW:1000.808kHz VBW: 3000, 000KHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuv/m  dB dBwv dB/m A8 dB A8 om deg
1 2483.56 57.26 74.00 -16.74 43.33 27.74 5.80 32.65 9.46 315 140 PEAK

Date: 2025.05.09
glerl (i)

s AN AVG BE 54

Avg Blank

131 2496 4622 U748 4874 2500
Frequency (MHz)

Site + B3CHZ2-HY
Condition: AVG BE 54 3m 012D 2033 246729 HORTZONTAL
+ RBW:1000.808kHz VBW: 9, 208kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B B dB om  deg
1 2483.75 47.31 54.88 -6.69 33.33 27.74 5.80 32.65 9.46 315 140 AVERAGE

TEL: 886-3-327-0868 Page Number : C12 of C62
FAX: 886-3-327-0855
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2
Mode Band Edge - L
2400-2483.5_802.11b_CH06_2437MHz
ANT 1+2
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225 y
1050, 105.0)
7.5 875
PEAK_T4
700 0.0
525 ! 525
. :
350, 350
17.5 175
Peak
310 23354 23608 23862 PZA K U3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 000kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2388.61 53.83 74.00 -20.97 39.58 27.39 3.63 32.59 9.44 35 287 PEAK 1 2437.80 113.75 ------ ------ 160.02 27.68 B8.72 32.62 9.45 325 287 PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1
1050, 105.0)
7.5 87.5
700 0.0
AVG_54
525 525
1 L_),_A__h_‘,—/—/_‘-—j
350, 350
17.5 175
Avg
310 23354 23608 2386.2 FZA K U3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.00kHz VBW:8.208kHz SWT:Auto : RBW:1000.000kHz VBW:0.200kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2389.76 43.57 54.80 -10.43 38.11 27.4p 8.63 32.50 9.44 325 237 AVERAGE 1 2437.00 110.54 -- - 96.81 27.68 B.72 32.62 9.45 325 287 AVERAGE
TEL: 886-3-327-0868 Page Number : C13 of C62

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

Date: 2025.05.09
glerl (i)

\“\‘“ PEAK_BE 74
70.0! NI

1
25 [ . e
350
115
Peak Blank
Ui 24495 1622 U148 UBT4 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE 74 3m 91280 2833 248729 VERTICAL
+ REW:1000.808kHz VBI: 3000, 000KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuv/m  dB dBwv dB/m A8 dB A8 om deg
1 243475 53.71 74.08 -20.29 39.76 27.75 .81 32.65 9.46 325 287 PEAK

Date: 2025.05.09
glerl (i)

AVG_BE 54
525

Avg Blank

131 24496 4622 U748 4874 2500
Frequency (MHz)

Site + B3CHZ2-HY
Condition: AVG BE 54 3m 012D 02038 248719 VERTICAL
+ RBW:1000.808kHz VBW: 9, 208kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B B dB om  deg
1 2433.94 43.21 54.08 -10.79 29.27 27.74 .81 32.65 9.46 315 287 AVERAGE

TEL: 886-3-327-0868 Page Number : C14 of C62
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Ll dBVm) Date: 20250509 - LevlgEuvim) Date: 2025-05.09
1225 1225
10! 105.0;
875 815
PEAK 74 PEAK 74
700 704
0 . NG . N MG 54
| ot T N S s
350 354
Peak 1. 15
Avg 3000 6000. 9000. 1 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site

Site + B3CH22-HY

Condition: PEAK 74 3m 91200 02038_246729 HORIZONTAL Condition: PEAK 74 3m 91200 62638_24729 VERTICAL

Limit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
#Hz dBuv/m dBuv/m  d& dBuv dB/m  dB dB B om  deg MHz dBuv/m dBu//m  dB dBuv dB/m dB A8 B om  deg
1 4374.80 48.89 74.00 -25.11 35.45 32,55 12.49 33.67 L.26 3% 42 PEAK 1 487400 50.17 74.00 -23.83 36.73 32,55 12.49 33.67 1.26 371 214 PEAK
2 4374.00 41.55 54.00 -12.45 28.11 32,55 12.49 33.67 L.26 3% 42 Average 2 437400 44.85 54.08 -0.15 31.41 32,55 12.49 33.67 1.26 371 214 Average
3 7311.68 49.85 74.00 -24.12 32.26 36.76 15.40 36.59 L.0@ -- -- PEAK 3 731L.00 49.72 74.00 -24.28 32.10 36.76 15.40 36.59 1.680 - -- PEAK
4 7311.80 39.86 54.8@ -14.14 22.24 36.76 15.46 36.59 1.00 -- -- Average 4 7311.88 39.73 54.8@ -14.27 22.11 36.76 15.48 36.59 1.00 -- -- Average
TEL: 886-3-327-0868 Page Number : C15 of C62

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
. Lol i) Date: 20250509 . Lee i) Date: 20250909
1205 1225
B75 B75
100 00
10.6G 654 AV 54
7 7k
~18G MBI e SN Y I e
350 350
Avg
i i[£
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3CHI2-HY Site  : BCHI2-HY

Condition: AVG 54 3n 91260 02033 240729 HORLZONTAL

Condition: AVG 54 3n 91260 62035 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C16 of C62
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225 1
1050 1050
875 875
PEAK BE 74 PEAK T4
0., 00
1
52.5 525 WWWMWWVMW RPN
350 30
115 175
Peak
2462 24606 477.2 24848 24024 500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82838 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 00kHz VBN:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2436.48 59.58 74.80 -14.42 45.62 27.76 3.81 32.65 9.46 183 138 PEAK 1 2462.80 117.83 ------ ------ 164.06 27.68 B8.76 32.63 9.46 183 133 PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225, i
1050 1050
875 875
0., 00
1 AVG_BE 54 AVG_54
525 52‘9—’—*—-_’/—‘__# L—m.——-—
350 3.0
115 175
Avg
2462 24606 ua 24848 24924 500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.000kHz VBW:8.208kHz SWT:Auto : RBW:1000.000kHz VBW:0.200kHz SHT:Auto
Limit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg
1 2486.74 51.85 54.8@ -2.15 37.88 27.77 8.8l 32.65 9.46 183 138 AVERAGE

MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2462.00 114.56 -- - 180.88 27.68 B.76 32.63 9.45 183 133 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C17 of C62
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 1+2
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1
1050, 105.0)
7.5 875
PEAK_BE 74 PEAK_T4
700 0.0
1 W
525 525
350, 350
17.5 175
Peak
262 24695 4712 24848 1924 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 000kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2487.42 56.78 74.80 -17.22 42.81 27.77 8.8l 32.65 9.46 4d@ 323 PEAK 1 2462.80 110.75 ------ ------ 96.98 27.6@ B.76 32.63 9.46  4@@ 323 PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1
1050, 105.0)
7.5 87.5
700 0.0
AVG_BE_54 AVG_54
525 52‘9—/_".—”/_’_'_’_”]
350, 350
17.5 175
Avg
162 24695 U112 24848 1924 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.00kHz VBW:8.208kHz SWT:Auto : RBW:1000.000kHz VBW:0.200kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2486.55 49.20 54.80 -4.88 35.23 27.77 8.8l 32.65 9.46  40R 323 AVERAGE 1 2462.00 107.54 -- - 9377 2768 B.76 32.63 9.46 480 323 AVERAGE
TEL: 886-3-327-0868 Page Number : C18 of C62

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
- Level (#B0Yim) Date: 2025-05-09 . Leve dBuVim) Date; 2025-05-09
1225 1225
10! 1050/
7.5 4.5
PEAK 74, PEAK 74
00 00
A\EIE Z VG, 54
52! T M”,}»« === 525 T ,w; hortidiny,
[ e W“«W
I8, 35.0!
Peak 1n. 115
Avg 3000 6000. 9000 12000 15000. 18000 3000 6000 000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & B3CH22-HY site + B3CH22-HY
Condition: PEAK 74 3m 0128D_02038_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2038 248729 VERTICAL
Limit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuv dB/m B 48 B m deg VMHz dBuv/m dBuv/m  dB dBuV dB/m B B B m  deg
1 492400 47.60 74.00 -27.80 33.46 32.74 12.53 33.67 L.15 - -- PEAK 1 492408 47.70 74.00 -26.3@ 34.16 32.74 12.53 33.67 L.15 - -- PEAK
2 7386.80 49.94 74.00 -24.86 32.71 36.38 15.48 36.71 L.e3 -- -- PEAK 2 7386.08 50.26 74.08 -23.74 33.83 36.38 1548 3671 L83 - -- PEAK
3 7386.80 40.93 54.00 -13.67 23.70 36.38 15.48 36.71 1.3 - -- Average 3 7386.08 41.18 54.08 -12.82 23.95 36.38 15.48 36.71 1.3 - -- Average
TEL: 886-3-327-0868 Page Number : C19 of C62

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
. Lol i) Date: 20250509 . Lee i) Date: 20250909
1205 1225
B75 B75
100 00
10.6G 654 AV 54
7 7k
350 350
Avg
i i[£
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3CHI2-HY Site  : BCHI2-HY

Condition: AVG 54 3n 91260 02033 240729 HORLZONTAL

Condition: AVG 54 3n 91260 62035 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C20 of C62
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Mode Band Edge
2400-2483.5_802.11g_CH01_2412MHz
ANT
Pol. Horizontal Fundamental
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225 i
1050 1050
875 875
PEAK T4
. | . w
5 05 e -
et .
350 30
115 175
Peak
110 21336 62. 2388, 14, 40 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82833 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2389.84 65.27 74.80 -3.73 51.82 27.39 3.63 32.59 9.4 0@ 87 PEAK 1 2412.80 114.52 ------ ----e- 100.92 27.58 B8.68 32.60 9.44 300 87 PEAK
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225,
1
1050 1050
875 875
0., 00
AVG_54
8 i _M___—//—’/ ]
350 3.0
115 175
Avg
410 2336 362. 2368, 414, 440 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.00kHz VBW:8.620kHz SWT:Auto : RBW:1000.000kHz VBW:0.620kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg
1 2389.38 51.20 54.88 -2.88 37.75 27.39 3.63 32.59 9.4 3o@ 87 AVERAGE

MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2412.00 106.66 -- - 93.06 27.58 B.68 32.68 9.44 300 87 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C21 of C62
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 1+2
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225
1
1050, 105.0)
7.5 875
PEAK_T4
700 ] 0.0
525 M 525 WMMWWWMWMW inpl it
350, 350
17.5 175
Peak
310 2336. 62. 2388, U, 2440 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 00kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2389.38 61.90 74.80 -12.18 48.45 27.39 3.63 32.50 9.4 1@ 78 PEAK 1 2412.80 110.95 ------ ------ 97.36 27.58 B.67 32.60 9.4 1@ 78 PEAK
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225
1050 1050 :
7.5 87.5
700 0.0
AVG_54
525 525 \—)""—-——_"‘/—’_—j
350, 350
17.5 175
Avg
310 2336. 362. 2388. U, 2440 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 92033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.000kHz VBW:8.620kHz SWT:Auto : RBW:1000.000kHz VBW:0.620kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2389.95 43.85 54.8@ -5.15 35.39 27.4p 3.63 32.59 9.4 1@ 78 AVERAGE 1 2412.00 183.33 -- - B9.73 27.58 B.68 32.68 9.4 182 78 AVERAGE
TEL: 886-3-327-0868 Page Number : C22 of C62

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
. Leve [dBuVim) Date: 2025-05-08 . Level{dBuVim) Date: 2025-05-08
1225 1225
10! 1050
875 815
PEAK 74 PEAK 74
700 00,
5. — NG54 0 AVG 5
WM.,}MM il i WMWM
30 350
Peak
1. 115
Avg
3000 6000. 5 12000, 15000. 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency {MHz)
Site @ @3CHZ2-HY Site @ @3CHIZ-HY
Condition: PEAK_74 3m 91200 02038 248729 HORIZONTAL Condition: PEAK_74 3m 91200 02038 240729 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Ling Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBUV/m  dB dBUV dB/m 4B dB  dB m  deg Mz dBuV/m dBuV/m  dB dBW dB/m dB  dB B om  deg
1 482400 46.89 74.00 -27.11 33.53 3248 12.4 33.67 L.37 - - PEAK 1 482408 47.15 74.00 -26.85 33.79 32.40 12.44 3.67 L3 - -- PEAK
TEL: 886-3-327-0868 Page Number : C23 of C62

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
. Lol i) Date: 2025-05-08 . Lee i) Date: 20250908
1205 1225
B75 B75
100 00
10.6G 654 AV 54
7 7k
~18G I N N e e Ry e ]
350 350
Avg
i i[£
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (WHz)
Site : O3CHI2-HY Site  : BCHI2-HY

Condition: AVG 54 3n 91260 02033 240729 HORLZONTAL

Condition: AVG 54 3n 91260 62035 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number . C24 of C62
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5
Mode Band Edge - L
2400-2483.5_802.11g_CH06_2437MHz
ANT 1+2
Pol. Horizontal Fundamental
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225 i
1050, 105.0)
7.5 875
PEAK_T4
700 0.0
1
52‘5"" u H A SZ‘SWMMWWMMWWW
350, 350
17.5 175
Peak
310 23354 23608 23862 PZA K U3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82838 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 00kHz VBN:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2389.76 54.84 74.80 -19.96 48.58 27.40 3.63 32.50 9.4 40 50 PEAK 1 2437.00 115.43 ----en -o-me- 101.71 27.68 B8.71 32.62 9.45 400 50 PEAK
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225
1
1050, 105.0)
7.5 87.5
700 0.
AVG_54
525 525
! .
350, 350
17.5 175
Avg
310 23354 23608 2386.2 FZA K U3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.000kHz VBW:8.620kHz SWT:Auto : RBW:1000.000kHz VBW:0.620kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2389.38 43.30 54.80 -10.70 29.84 27.4p 3.63 32.50 9.44  40n 50 AVERAGE 1 2437.00 108.38 -- - 9456 27.68 B.73 32.62 9.45 400 50 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number . C25 of C62




ssamranas. FCC RADIO TEST REPORT Report No. : FR552804C

Pol. Horizontal Fundamental

Date: 2025.05.08
glerl (i)

s>
AN
PEAK_BE_74
00 M’\\ lj.\ -
M,

Peak Blank

13 2496 4622 U748 4874 2500
Frequency (MHz)

Site + B3CHZ2-HY
Condition: PEAK BE 74 3m 91260 02833 246729 HORIZONTAL
+ REW:1000.808kHz VBW: 3000, 000KHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBwv dB/m A8 dB A8 om deg
1 243406 55.20 74.00 -18.80 41.26 27.74 B8.81 32.65 9.46 408 58 PEAK

Date: 2025-05-08
1 MLwel{dBWIm)
1225
1050,
4.5
70.0! \
\/‘ AVG_BE 54
525
e
360
115
Avg Blank
u3 U495 4622 4748 LI 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG BE 54 3m 012D 2033 246729 HORTZONTAL
+ RBW:1000.808kHz VBW:9,628kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB BV dB/m B B dB om  deg
1 2433.68 44.29 54,88 -9.71 38.36 27.74 .80 32.65 9.46 408 58 AVERAGE

TEL: 886-3-327-0868 Page Number : C26 of C62
FAX: 886-3-327-0855



ssanroncas. FCC RADIO TEST REPORT Report No. : FR552804C

5
Mode Band Edge - L
2400-2483.5_802.11g_CH06_2437MHz
ANT 1+2
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225 y
1050, 105.0)
7.5 875
PEAK_T4
700 0.0
1
525 525
350, 350
17.5 175
Peak
310 233654 23608 23862 PZA K U3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 000kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2389.12 52.59 74.80 -21.41 39.14 27.39 3.63 32.59 9.44 385 239 PEAK 1 2437.80 113.36 ------ ------ 99.63 27.6@ B8.72 32.62 9.45 385 289 PEAK
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225
1
1050, 105.0)
7.5 87.5
700 0.
AVG_54
525 525
W .
350, 350
17.5 175
Avg
310 23354 23608 2386.2 PZA K U3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.00kHz VBW:8.620kHz SWT:Auto : RBW:1000.000kHz VBW:0.620kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2389.63 42.58 54.80 -11.42 29.12 27.4p 8.63 32.59 9.44 385 239 AVERAGE 1 2437.00 106.02 -- - 92,28 27.68 B.73 32.62 9.45 365 289 AVERAGE
TEL: 886-3-327-0868 Page Number : C27 of C62

FAX: 886-3-327-0855




ssamranas. FCC RADIO TEST REPORT Report No. : FR552804C

Pol. Vertical Fundamental

Date: 2025.05.08
glerl (i)

. /\\\W' PEAK_BE T4

0.0 wv\,.,«f\ '\j""*-\\‘
PRI ;
525 .
30
175
Peak Blank
437 2496 24622 1748 U874 2500

Frequency (MHz)

Site + B3CHZ2-HY
Condition: PEAK BE 74 3m 91280 2833 248729 VERTICAL
+ REW:1000.808kHz VBI: 3000, 000KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBwv dB/m A8 dB A8 om deg
1 2485.45 54.83 74.00 -19.92 48.13 27.75 .81 32.65 9.46 365 289 PEAK

Date: 2025.05.08
glerl (i)

e

RN AVG_BE 54

Avg Blank

131 24496 4622 U748 4874 2500
Frequency (MHz)

Site + B3CHZ2-HY
Condition: AVG BE 54 3m 012D 02038 248719 VERTICAL
+ RBW:1000.808kHz VBW:9,628kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B B dB om  deg
1 2433.81 43.80 54.00 -11.00 29.86 27.74 .81 32.65 9.46 365 289 AVERAGE

TEL: 886-3-327-0868 Page Number : C28 of C62
FAX: 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR552804C

Pol. Horizontal Vertical
- Level (#B0Yim) Date: 2025-05-08 . Leve dBuVim) Date; 2025-05-08
1225 1225
10! 1050/
7.5 4.5
PEAK 74, PEAK 74
00 00
o VG 2 RG34
52 T ot 525 T T
e "
WWW aprmeef e
I8, 36.0!
Peak 1n. 115
Avg 3000 6000. 9000 1 15000. 18000 3000 6000, 000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & B3CH22-HY site + B3CH22-HY
Condition: PEAK 74 3m 0128D_02038_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2038 248729 VERTICAL
Limit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuv dB/m B 48 B m deg VMHz dBuv/m dBuv/m  dB dBuV dB/m B B B m  deg
1 4874.00 46.84 74.00 -27.16 33.40 32.55 12.49 33.67 1.26 - -- PEAK 1 487408 47.42 74.08 -26.58 33.98 32.55 12.49 33.67 L.26 - -- PEAK
2 7311.80 49.45 74.00 -24.55 31.83 36.76 15.48 36.59 .8 -- -- PEAK 2 731108 49.99 74.08 -24.81 32.37 36.76 1540 36.59 1.6 - -- PEAK
3 7311.88 39,92 54.00 -14.88 2230 36.76 15.48 36.59 L.68 - -- Average 3 731108 39.95 54.08 -14.85 22.33 36.76 15.40 36.59 1.6 - -- Average
TEL: 886-3-327-0868 Page Number : C29 of C62

FAX: 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT

Report No. : FR552804C

Pol. Horizontal Vertical
., Lo i) Date: 20250508 . Lo i) Date: 20250508
1225 1225
s o5
00 00
10.6G 654 AV 54
5! 52!
~18G e | e |
%0 31
Avg
17! 17!
10600 12080. 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (WHz)
Site: G3CHR-HY Site: G3HR-HY

Condition: AVG 54 3n 91260 02033 240729 HORLZONTAL

Condition: AVG 54 3n 91260 62035 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C30 of C62




ssanroncas. FCC RADIO TEST REPORT

Report No. : FR552804C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 1+2
Pol. Horizontal Fundamental
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225 i
1050, 105.0)
7.5 875
PEAK_BE 74 PEAK_T4
700 1 0.0
525 525
[ RPN
350, 350
17.5 175
Peak
262 24695 4712 24848 1924 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82838 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 00kHz VBN:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2483.66 65.72 74.80 -3.28 51.79 27.74 3.80 32.65 9.46 275 149 PEAK 1 2462.00 114.60 ------ ------ 100.84 27.68 B8.76 32.63 9.45 275 149 PEAK
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225
1
1050, 105.0)
7.5 87.5
700 0.
AVG_BE_54 AVG_54
525 525 L/A’—"—’,’_’__JJ
350, 350
17.5 175
Avg
162 24695 U112 24848 1924 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.000kHz VBW:8.620kHz SWT:Auto : RBW:1000.000kHz VBW:0.620kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2483.55 52.81 54.8@ -1.19 38.88 27.74 3.30 32.65 9.46 275 149 AVERAGE 1 2462.00 106.71 -- - 92,95 27.68 B.76 32.63 9.45 275 149 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C31 of C62




ssanroncas. FCC RADIO TEST REPORT

Report No. : FR552804C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225
1
1050 1050
875 875
PEAK BE 74 PEAK T4
0., 1 00
525 525
bbbt A
350 30
115 175
Peak
2462 24606 477.2 24848 24024 500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 000kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2485.71 64.25 74.80 -9.75 58.29 27.76 3.81 32.65 9.46 40@ 328 PEAK 1 2462.80 109.17 ------ ------ 95.42 27.6@ B.75 32.63 9.45 480 320 PEAK
- Level(dBulim) Date: 2025-05-08 . Level (dBuVim) Date: 2025-05-08
1225 1225,
1050 105.0) 1
875 875
0., 00
4 AVG_BE 54 AVG_54
525 5251 w"—-—_’_”d_’_',,/ L,,__.._m.,-«—f
350 3.0
115 175
Avg
2462 24606 u 24848 24924 500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.00kHz VBW:8.620kHz SWT:Auto : RBW:1000.000kHz VBW:0.620kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg
1 243434 50.86 54.88 -3.14 36.92 27.74 3.81 32.65 9.46  40@ 320 AVERAGE

MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2462.00 101.35 --

- B7.58 27.68 8.77 32.64 9.46 480 320 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C32 of C62




ssamranas. FCC RADIO TEST REPORT Report No. : FR552804C

Pol. Horizontal Vertical
- Level (#B0Yim) Date: 2025-05-08 . Leve dBuVim) Date; 2025-05-08
1225 1225
10! 1050/
7.5 4.5
PEAK 74, PEAK 74
00 00
0 AVG @ AVG_54)
1 z e A J z T T
IPENNSESS e PR
I8, 35.0!
Peak 1n. 115
Avg 3000 6000. 9000 12000 15000. 18000 3000 6000 000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & B3CH22-HY site + B3CH22-HY
Condition: PEAK 74 3m 0128D_02038_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2038 248729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuv dB/m B 48 B m deg VMHz dBuv/m dBuv/m  dB dBuV dB/m B B B m  deg
1 492480 45.19 74.00 -28.81 31.65 32.74 12.53 33.67 LIS - -- PEAK 1 492408 45,14 74.00 -28.86 31.60 32.74 12,53 33.67 L15 - -- PEAK
2 7386.80 483.30 74.00 -25.70 31.07 36.33 15.48 36.71 .83 -- -- PEAK 2 7386.08 47.83 74.08 -26.17 30.60 36.38 15.48 3671 1.83 - -- PEAK
3 7386.80 39.32 54.00 -14.68 22.89 36.38 15.48 36.71 1.3 - -- Average 3 7386.08 39.21 54.08 -14.79 21.98 36.38 15.48 36.71 1.3 - -- Average
TEL: 886-3-327-0868 Page Number : C33 of C62

FAX: 886-3-327-0855
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Report No. : FR552804C

Pol. Horizontal Vertical
. Lol i) Date: 2025-05-08 . Lee i) Date: 20250908
1205 1225
B75 B75
100 00
10.6G 654 AV 54
7 7k
350 30
Avg
i i[£
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (WHz)
Site : O3CHI2-HY Site  : BCHI2-HY
Condition: AVG 54 3n 91200 82038 240729 HORTZONTAL Condition: AVG 54 3n 91260 B2038 240729 VERTICAL
TEL: 886-3-327-0868 Page Number : C34 of C62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR552804C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_Full RU_2412MHz
ANT
Pol. Horizontal Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225 i
1050 1050
875 875
PEAK T4
0., 4 00
525 ; " 525
350 30
115 175
Peak
110 2133 62. 2388, 14, 40 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82833 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2389.95 65.89 74.88 -3.11 52.43 27.4p 3.63 32.50 9.4 27 142 PEAK 1 2412.80 114.59 ------ ------ 100.99 27.58 B8.68 32.68 9.44 227  14) PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225,
1
1050 1050
875 875
0., 00
AVG_54
% e
350 3.0
115 175
Avg
410 2336 362. 2368, 414, 440 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.000kHz VBW:8. 308kHz SWT:Auto : RBW:1000.000kHz VBW:0.300kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg
1 2389.95 5171 54.88 -2.29 38.25 27.40 8.63 32.59 9.44 227 142 AVERAGE

MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2412.00 105.80 -- - 9220 27.58 B.68 32.68 9.44 227  14) AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C35 of C62
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Report No. : FR552804C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_Full RU_2412MHz
ANT
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1
1050 1050
875 875
PEAK T4
0., ] 00
T
88 ek Mﬂ‘ SZ‘SM
350 30
115 175
Peak
110 21336 362. 2388, 14, 40 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 00kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2389.95 60.49 74.80 -13.51 47.83 27.40 3.63 32.59 9.44  30@ 269 PEAK 1 2412.00 109.89 ------ ------ 9.38 27.50 B8.67 32.60 9.4 380 269 PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225,
1050 105.0) 1
875 875
0., 00
AVG_54
525 5251
350 3.0
115 175
Avg
410 2336 362. 2368, 414, 440 1000 1400. 1800. 2200. 600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 92033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.000kHz VBW:8. 308kHz SWT:Auto : RBW:1000.000kHz VBW:0.300kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg
1 2389.32 43.22 54.80 -5.78 34.76 27.40 8.63 32.59 9.44 300 269 AVERAGE

MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2412.00 101.55 -- - B7.96 27.58 B.67 32.68 9.44 300 269 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C36 of C62
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Pol. Horizontal Vertical
. Leve [dBuVim) Date: 2025-05-09 . Love (i) Date: 2025-05-09
1225 1225
10 1054
iy 85
PEAR T4 PEAK 74
n 4 -
MG
52 ——— b, LR o G 54
s " fo fmrarem
350
Peak
1.
115
Avg
3000 6000. 5 12000, 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz)
Site + B3CH22-HY )
Condition: PEAK_74 3n 91200 82038 248729 HORIZONTAL Site : @3CH2Z-HY
Condition: PEAK_74 3m 91200 02038 240729 VERTICAL
Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos  TPos
Freq Level Ling Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m B dBuv dB/m B 4B B m  deg
1 482400 45.17 74.00 -25.83 34.8 32.40 12.4 33.67 L.37 - - PEAK Mz dBuv/m dBuv/m  dB dBuv  dB/m a8 a8 a8 m deg
2 432,80 39.15 54.00 -14.85 25.79 32.40 12.44 33.67 L.37 -- -~ Average 1 432400 46.95 74.80 -27.85 33.50 32.48 12.4 33.67 L.37 - -- PEAK
TEL: 886-3-327-0868 Page Number : C37 of C62

FAX: 886-3-327-0855
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Report No. : FR552804C

Pol. Horizontal Vertical
. Lol i) Date: 20250509 . Lee i) Date: 20250909
1205 1225
B75 B75
100 00
10.6G 654 AV 54
7 7k
350 30
Avg
i i[£
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3CHI2-HY Site  : BCHI2-HY

Condition: AVG 54 3n 91260 02033 240729 HORLZONTAL

Condition: AVG 54 3n 91260 62035 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number . C38 of C62




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR552804C

8
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_Partial RU 106/53_2412MHz
ANT 1+2
Pol. Horizontal Fundamental
- Level(dBulim) Date: 20250513 . Level (dBuVim) Date: 2025-05-13
1225 1225 1
1050 1050
875 875
PEAK T4
0., 00
525 525
oty et vk )
350 30
115 175
Peak
110 21336 62. 2388, 14, 40 1000 1400. 1800. 2200. 2600.
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82833 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2385.66 69.B4 74.80 -4.95 55.62 27.36 8.62 32.58 9.4 189 143 Peak 1 2412.80 117.55 ------ ------ 164.03 27.44 B.66 32.68 9.44 109 143 PEAK
- Level(dBulim) Date: 20250513 . Level (dBuVim) Date: 2025-05-13
1225 1225,
1
1050 1050
875 875
0., 00
AVG_54
% o e
350 3.0
115 175
Avg
410 2336 362. 2368, 414, 440 1000 1400. 1800. 2200. 2600.
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.00kHz VBW:8.276kHz SWT:Auto : RBW:1000.000kHz VBW:0.270kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg
1 2389.95 49.83 54.80 -4.97 35.57 27.40 8.63 32.50 9.44 109 148 AVERAGE

MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2412.00 108.50 -- - 94,98 27.44 B.66 32.68 9.44 109 143 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C39 of C62




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR552804C

8
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_Partial RU 106/53_2412MHz
ANT 1+2
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-13 . Level (dBuVim) Date: 2025-05-13
1225 1225 ;
1050, 105.0)
7.5 875
PEAK_T4
700 0.0
525 - . 525
350, 350
17.5 175
Peak
310 2336. 62. 2388, U, 2440 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz}
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 00kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Ant Cable Preamp  Aux APos TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m d/m B A8 dB e deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2389.84 72.4p 74.80 -1.68 58.95 27.39 3.63 32.50 9.4 10@ 88 PEAK 1 2412.80 112.86 ------ ------ 99.27 27.50 B.67 32.60 9.4 140 83 PEAK
- Level(dBulim) Date: 2025-05-13 . Level (dBuVim) Date: 2025-05-13
1225 1225
1
1050, 105.0)
7.5 87.5
700 0.0
AVG_54
55 Vi 5?‘°—’_-—/_~_J s
350, 350
17.5 175
Avg
310 2336. 362. 2388. U, 2440 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 92033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.000kHz VBW:8.276kHz SWT:Auto : RBW:1000.000kHz VBW:0.270kHz SHT:Auto
Linit Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m di/m 8 B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2389.43 50.76 54.88 -3.24 37.31 27.39 3.63 32.50 9.4 10@ 88 AVERAGE 1 2412.00 184.75 -- - 9116 27.58 B.67 32.68 9.44 100 83 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C40 of C62




ssanroncas. FCC RADIO TEST REPORT

Report No. : FR552804C

Mode Band Edge - L
2400-2483.5_802.11ax HE20_CHO06_Full RU_2437MHz
ANT
Pol. Horizontal Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225 1
1050 1050
875 875
PEAK T4
0., 00
1
525 Yok 525
350 30
115 175
Peak
110 1354 23608 23862 241 u3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82838 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 00kHz VBN:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2388.23 54.37 74.00 -19.63 48.93 27.38 3.63 32.50 9.4 132 144 PEAK 1 2437.80 116.25 ------ ------ 182.52 27.68 B8.72 32.62 9.45 132 144 PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225,
1
1050 1050
875 875
0., 00
AVG_54
525 5251
1 T
350 3.0
115 175
Avg
410 2354 23608 23862 2416 u31 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.000kHz VBW:8. 308kHz SWT:Auto : RBW:1000.000kHz VBW:0.300kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg
1 2389.50 44.24 54.80 -9.76 38.78 27.40 8.63 32.50 9.44 132 144 AVERAGE

MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2437.00 107.79 -- - 94.06 27.68 8.7 32.62 9.45 132 144 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C41 of C62




ssamranas. FCC RADIO TEST REPORT Report No. : FR552804C

Pol. Horizontal Fundamental

Date: 2025.05.09
glerl (i)

ol

%“VM PEAK_BE_74

Peak Blank

13 2496 4622 U748 4874 2500
Frequency (MHz)

Site + B3CHZ2-HY
Condition: PEAK BE 74 3m 91260 02833 246729 HORIZONTAL
+ REW:1000.808kHz VBW: 3000, 000KHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBwv dB/m A8 dB A8 om deg
1 2485.38 56.47 74.08 -17.53 42,52 27.75 .81 32.65 9.46 132 144 PEAK

Date: 2025.05.09
glerl (i)

N AV B 54
525
el
350
115
Avg Blank
U3 24495 1622 U148 UBT4 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG BE 54 3m 012D 2033 246729 HORTZONTAL
+ RBW:1000.808kHz VBW:9,308kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB BV dB/m B B dB om  deg
1 2483.94 45.4) 54,88 -8.58 31.43 27.74 5.81 32.65 9.46 132 144 AVERAGE

TEL: 886-3-327-0868 Page Number : C42 of C62
FAX: 886-3-327-0855



ssanroncas. FCC RADIO TEST REPORT Report No. : FR552804C

9
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CHO06_Full RU_2437MHz
ANT 1+2
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1
1050, 105.0)
7.5 875
PEAK_T4
700 0.0
1
525 et 525 ——
350, 350
17.5 175
Peak
310 233654 23608 23862 PZA K U3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 000kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2389.63 53.35 74.80 -20.65 39.89 27.4p 3.63 32.50 9.4 10@ 72 PEAK 1 2437.80 111.75 ------ ------ 98.02 27.60 B.72 32.62 9.45 1a@ 72 PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1050 1050 J
7.5 87.5
700 0.0
AVG_54
525 525
! LT
350, 350
17.5 175
Avg
310 23354 23608 2386.2 FZA K U3 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.000kHz VBW:8. 308kHz SWT:Auto : RBW:1000.000kHz VBW:0.300kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2389.38 42.99 54.80 -11.18 29.44 27.4p 3.63 32.59 9.4 10@ 72 AVERAGE 1 2437.00 103.44 -- - B9.78 2768 B.73 32.62 9.45 180 72 AVERAGE
TEL: 886-3-327-0868 Page Number . C43 of C62

FAX: 886-3-327-0855




ssamranas. FCC RADIO TEST REPORT Report No. : FR552804C

Pol. Vertical Fundamental

Date: 2025.05.09
glerl (i)

Tt PEAK_BE 74,

Peak Blank

13 2496 4622 U748 4874 2500
Frequency (MHz)

Site + B3CHZ2-HY
Condition: PEAK BE 74 3m 91280 2833 248729 VERTICAL
+ REW:1000.808kHz VBI: 3000, 000KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBwv dB/m A8 dB A8 om deg
1 2434.63 53.56 74.00 -20.44 39.61 27.75 .81 32.65 9.46 108 72 PEAK

Date: 2025.05.09
glerl (i)

s I AVG_BE 54
5 S
350
115
Avg Blank
431 UA95 622 U148 UBTA 2500
Frequency (MHz)

Site + B3CHZ2-HY
Condition: AVG BE 54 3m 012D 2033 248729 VERTICAL
+ RBW:1000.808kHz VBW:9,308kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B B dB om  deg
1 2483.75 43.12 54.00 -10.88 29.19 27.74 5.8@ 32.65 9.46 10 72 AVERAGE

TEL: 886-3-327-0868 Page Number : C44 of C62
FAX: 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT Report No. : FR552804C

Pol. Horizontal Vertical
- Level (#B0Yim) Date: 2025-05-09 . Leve dBuVim) Date; 2025-05-09
1225 1225
10! 1050/
7.5 4.5
PEAK 74, PEAK 74
00 00
G A
R e st 4o
I8, 36.0!
Peak 1n. 115
Avg 3000 6000. 9000 1 15000. 18000 3000 6000, 000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & B3CH22-HY site + B3CH22-HY
Condition: PEAK 74 3m 0128D_02038_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2038 248729 VERTICAL
Limit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuv dB/m B 48 B m deg VMHz dBuv/m dBuv/m  dB dBuV dB/m B B B m  deg
1 4874.00 46.80 74.00 -27.20 33.36 32.55 12.49 33.67 1.26 - -- PEAK 1 487408 47.11 74.08 -26.89 33.67 32.55 12.49 33.67 L.26 - -- PEAK
2 7311.80 50.34 74.00 -23.66 32.72 36.76 15.48 36.59 .08 -- -- PEAK 2 731108 49.67 74.08 -24.33 32.85 36.76 15.40 36.59 1.6 - -- PEAK
3 7311.88 39.76 54.00 -14.24 22,14 36.76 15.48 36.59 1.8 - -- Average 3 731108 39.74 54.08 -14.26 22.12 36.76 15.40 36.59 1.6 - -- Average
TEL: 886-3-327-0868 Page Number : C45 of C62

FAX: 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT

Report No. : FR552804C

Pol. Horizontal Vertical
. Lol i) Date: 20250509 . Lee i) Date: 20250909
1205 1225
B75 B75
100 00
10.6G 654 AV 54
7 7k
350 350
Avg
i i[£
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3CHI2-HY Site  : BCHI2-HY

Condition: AVG 54 3n 91260 02033 240729 HORLZONTAL

Condition: AVG 54 3n 91260 62035 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C46 of C62




ssanroncas. FCC RADIO TEST REPORT Report No. : FR552804C

10
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU_2462MHz
ANT 1+2
Pol. Horizontal Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225 j
1050, 105.0)
7.5 875
PEAK_BE 74 PEAK_T4
700 1 0.0
525 525
[
350, 350
17.5 175
Peak
262 24695 4712 24848 1924 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82838 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 000kHz VBW:3000.060kHZ SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2485.48 66.77 74.88 -7.23 52.82 27.75 8.8l 32.65 9.46 10@ 143 PEAK 1 2462.80 115.20 ------ ------ 101.43 2768 B8.77 32.64 9.46 100 143 PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1
1050, 105.0)
7.5 87.5
700 0.0
AVG_BE_54 AVG_54
2 — | | SMJ___._,,/FAJ
350, 350
17.5 175
Avg
162 24695 U112 24848 1924 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.000kHz VBW:8. 308kHz SWT:Auto : RBW:1000.000kHz VBW:0.300kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2483.51 52.17 s54.8@ -1.83 38.24 27.74 3.30 32.65 9.46 108 143 AVERAGE 1 2462.00 105.31 -- - 91.54 2768 B.77 32.64 9.46 1080 143 AVERAGE
TEL: 886-3-327-0868 Page Number . C47 of C62

FAX: 886-3-327-0855




ssanroncas. FCC RADIO TEST REPORT

Report No. : FR552804C

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU_2462MHz
ANT
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1
1050, 105.0)
7.5 875
PEAK_BE 74 PEAK_T4
700 1 0.0
525 %M 525
g AP -F b S A
350, 350
17.5 175
Peak
262 24695 4712 24848 1924 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 000kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2434.34 63.89 74.00 -10.11 49.94 27.75 3.81 32.65 9.46  40@ 336 PEAK 1 2462.80 107.15 ------ ------ 93.48 27.6@ B.75 32.63 9.45 480 336 PEAK
- Level(dBulim) Date: 2025-05-09 . Level (dBuVim) Date: 2025-05-09
1225 1225
1050, 105.0) 1
7.5 87.5
700 0.
AVG_BE_54 AVG_54
350, 350
17.5 175
Avg
162 24695 U112 24848 1924 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.000kHz VBW:8. 308kHz SWT:Auto : RBW:1000.000kHz VBW:0.300kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 243404 49.19 54.80 -4.99 35.16 27.74 8.81 32.65 9.46  40R 336 AVERAGE 1 262.80 97.98 ------ ------ 84.21 27.6@ B.76 32.63 9.46 488 336 AVERAGE
TEL: 886-3-327-0868 Page Number : C48 of C62

FAX: 886-3-327-0855




ssamranas. FCC RADIO TEST REPORT Report No. : FR552804C

Pol. Horizontal Vertical
- Level (#B0Yim) Date: 2025-05-09 . Leve dBuVim) Date; 2025-05-09
1225 1225
10! 1050/
7.5 4.5
PEAK 74, PEAK 74
00 00
AVG 4| AVG,
52 . 5 bt 525 s ettt G54
WMWM L givstf e
I8, 36.0!
Peak 1n. 115
Avg 3000 6000. 9000 12000 15000. 18000 3000 6000 000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & B3CH22-HY site + B3CH22-HY
Condition: PEAK 74 3m 0128D_02038_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2038 248729 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuv dB/m B 48 B m deg VMHz dBuv/m dBuv/m  dB dBuV dB/m B B B m  deg
1 492480 47.16 74.00 -26.82 33.64 32.74 12.53 33.67 LIS - -- PEAK 1 492408 47.64 74.00 -26.36 34.10 32.74 12.53 33.67 L15 - -- PEAK
2 7386.80 49.42 74.00 -24.58 32.19 36.38 15.48 36.71 L.e3 -- -- PEAK 2 7386.08 49.20 74.08 -24.80 31.97 36.38 15.48 3671 1.83 - -- PEAK
3 7386.80 40.33 54.00 -13.67 23.10 36.38 15.48 36.71 1.3 - -- Average 3 7386.08 48.15 54.08 -13.85 22.92 36.38 15.48 36.71 1.63 - -- Average
TEL: 886-3-327-0868 Page Number : C49 of C62

FAX: 886-3-327-0855



ssamranas. FCC RADIO TEST REPORT

Report No. : FR552804C

Pol. Horizontal Vertical
. Lol i) Date: 20250509 . Lee i) Date: 20250909
1205 1225
B75 B75
100 00
10.6G 654 AV 54
7 7k
350 350
Avg
i i[£
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3CHI2-HY Site  : BCHI2-HY

Condition: AVG 54 3n 91260 02033 240729 HORLZONTAL

Condition: AVG 54 3n 91260 62035 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR552804C

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU 106/54_2462MHz
ANT
Pol. Horizontal Fundamental
- Level(dBulim) Date: 20250513 . Level (dBuVim) Date: 2025-05-13
1225 1225 1
1050 1050
875 875
PEAK BE 74 PEAK T4
" % "
529 SZ‘SW " " PR
350 30
115 175
Peak
2462 24606 477.2 24848 24024 500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz}
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91280 82838 246729 HORIZONTAL Condition: PEAK 74 3m 91280 82033 246729 HORTZONTAL
: RBW:1000. 00kHz VBN:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2483.35 72.4p 74.80 -1.68 58.46 27.74 3.81 32.65 9.46 101 148 PEAK 1 2462.80 116.36 ------ ------ 102.59 27.68 B8.77 32.64 9.46 101 148 PEAK
- Level(dBulim) Date: 20250513 . Level (dBuVim) Date: 2025-05-13
1225 1225,
1
1050 1050
875 875
0., 00
AVG_BE 54 AVG_54
24 S 5“MJJJ Y
350 3.0
115 175
Avg
2462 24606 u 24848 24924 500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 HORTZONTAL Condition: AVG 54 3m 9128D 02033 248729 HORIZONTAL
: RBW:1000.000kHz VBW:8.276kHz SWT:Auto : RBW:1000.000kHz VBW:0.270kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 2483.51 50.75 54.88 -3.25 36.82 27.74 8.30 32.65 9.46 181 148 AVERAGE 1 2462.00 107.82 ------ ------ 94.05 27.60 B8.77 32.64 9.46 181 148 AVERAGE
TEL: 886-3-327-0868 Page Number : C51 of C62

FAX: 886-3-327-0855




ssanroncas. FCC RADIO TEST REPORT

Report No. : FR552804C

Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU 106/54_2462MHz
ANT
Pol. Vertical Fundamental
- Level(dBulim) Date: 2025-05-13 . Level (dBuVim) Date: 2025-05-13
1225 1225
1
1050, 105.0)
7.5 875
PEAK_BE 74 PEAK_T4
" % "
52‘5 SZ‘SMWINA A W A ah,
350, 350
17.5 175
Peak
262 24695 4712 24848 1924 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m 91200 2833 246729 VERTICAL Condition: PEAK 74 3m 91200 2833 246729 VERTICAL
: RBW:1000. 000kHz VBW:3000.060kHz SHT:Auto : RBH:1000.000kHz VB:3600.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m 0B dBw dB/m B dB B om deg PHz dBuV/m dBuv/m  dB dBuv dB/m d8 d8 B o deg
1 2483.62 69.56 74.80 -4.44 55.63 27.74 3.80 32.65 9.46 4d@ 317 PEAK 1 2462.80 111.70 ------ ------ 97.92 27.6@ B.78 32.64 9.456 488 317 PEAK
- Level(dBulim) Date: 2025-05-13 . Level (dBuVim) Date: 2025-05-13
1225 1225
1054 1059 1
7.5 87.5
700 0.
AVG_BE_54 AVG_54
525 T 525
350, 350
17.5 175
Avg
162 24695 U112 24848 1924 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m 912D 02033 24729 VERTICAL Condition: AVG 54 3m 9128D 02033 240729 VERTICAL
: RBW:1000.00kHz VBW:8.276kHz SWT:Auto : RBW:1000.000kHz VBW:0.270kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B om  deg MHz dBuV/m dBuV/m B dBuV dB/m B dB B o deg
1 243461 47.79 54.80 -6.21 33.84 27.75 8.81 32.65 9.46 400 317 AVERAGE 1 2462.00 104.08 ------ ------ 99.38 27.60 B8.78 32.64 9.46 488 317 AVERAGE
TEL: 886-3-327-0868 Page Number : C52 of C62

FAX: 886-3-327-0855
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12
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 1+2
Pol. Horizontal Fundamental
- Lovel (fBulim) Date: 2025-06-16 . Level (dBuVm) Date: 2025-06-16
1225 1225 ]
105 1050
875 875
PEAK_T4
704 1 700 J
. : e
525 Wb Jﬂf 525m» e e y
350 350
Peak 175 175
210 2336 2362, 2388, 114, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m DRH1B-E_LE2CB4AIBEN 250520 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CB4AIGEN 250520 HORIZONTAL
© RBH:1000. 600kHz VBH:3000.068kHz SKT:Auto + RBH:1000.000kHz VBi:3600. 600kHz ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2389.82 64.59 74.60 -9.41 53.88 26.60 8.86 32.59 9.4 160 99 Peak 1 2412.00 114.48 ------ ------ 182.66 26.88 B8.10 32.60 9.4  lo@ 99 Peak
. - Level(dBuim) Date: 2025-06-16 1o Level[dBuVim) Date: 2025-06-16
1225 1225
1
105 1050
875 875
0.0, 70.0
AVG_54
525 525 u_——/—/_d_j
30 350
AVg 115 115
il 236, 2362 2388, w4, 440 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m DRH18-E_LE2CAMAIBEN 258520 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA4AIBEN 258520 HORTZONTAL
© RBi:1000. 600kHz VBH:@.220kHz SHT:Auto + RBI:1000.000kHz VBH:0.220kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2389.95 52.12 54,80 -1.88 40.61 26.60 8.86 32.59 9.4 100 98 Average 1 2412.00 106,34 ------ ------ 94.60 26,88 B8.10 32.68 9.4 100 99 Average
TEL: 886-3-327-0868 Page Number . C53 of C62

FAX: 886-3-327-0855




ssanroncas. FCC RADIO TEST REPORT Report No. : FR552804C

12
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 1+2
Pol. Vertical Fundamental
- Lovel (fBulim) Date: 2025-06-16 . Level (dBuVm) Date: 2025-06-16
1225 1225
1
105 1050
875 875
PEAK_T4
100 700
1
52.5 " _— JJ’N‘ 525 W
s v ot T . Dt 2
350 350
Peak 175 175
210 2336 2362, 2388, 114, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE 74 3m DRH18-E_LE2CA4AIBEN 250520 VERTICAL Condition: PEAK 74 3m DRHIB-E_LE2CB4AIGEN 250520 VERTICAL
© RBH:1000. 600kHz VBH:3000.068kHz SKT:Auto + RBH:1000.000kHz VBi:3600. 600kHz ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2389.95 50.93 74.00 -14.07 43.42 26.60 8.06 32.50 9.4 355 100 Peak 1 2412.00 111,69 ------ ------ 99.96 26.88 8.89 32.60 9.4 355 100 Peak
- Lovel (fBulim) Date: 2025-06-16 . Level (dBuVm) Date: 2025-06-16
1225 1225
105 154 1
875 875
0.0, 70.0
AVG_54
525 525 \_)—H—’—/_’__j
30 350
AVg 115 115
il 236, 2362 2388, w4, 440 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m DRH18-E_LE2CA4AIBEN 258520 VERTICAL Condition: AVG_54 3m DRH18-E_LE2CA4AIBEN 258520 VERTICAL
© RBi:1000. 600kHz VBH:@.220kHz SHT:Auto + RBI:1000.000kHz VBH:0.220kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2389.95 48.32 54,80 -5.68 36.81 26.60 8.86 32.59 9.44 355 180 Average 1 2412.80 103,97 ------ ------ 92.24 26,88 B8.09 32.68 9.4 355 180 Average
TEL: 886-3-327-0868 Page Number . C54 of C62

FAX: 886-3-327-0855
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13
Mode Band Edge - L
2400-2483.5_802.11n HT20_CHO06_2437MHz
ANT 1+2
Pol. Horizontal Fundamental
. LevldBuvi) Date: 2025-06.16 . Lol GBI Date: 2025-06.16
1225 1225 i
105 1050
875 875
PEAK_T4
100 700
1
525 b ‘ 525
350 350
Peak 175 175
210 8354 23608 23862 UG 431 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m DRH1B-E_LE2CB4AIBEN 250520 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CB4AIGEN 250520 HORIZONTAL
© RBH:1000. 600kHz VBH:3000.02kHz SKT:Auto + RBH:1000.000kHz VBi:3600. 600kHz ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2388.11 54.12 74.00 -19.88 42.59 26.62 8.06 32.50 9.4 100 111 Peak 1 2437.00 115.38 ------ ------ 163.62 26,72 B8.13 32.62 9.45 160 111 Peak
- Lovel (fBulim) Date: 2025-06-16 . Level (dBuVm) Date: 2025-06-16
1225 1225
1
105 1050
875 875
0.0, 70.0
AVG_54
525 525
1 ;_’/\—t———/_’_,l_/_‘/
30 350
AVg 115 115
il 0354 23608 23862 4118 un 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m DRH1S-E_LE2CA4AIBEN 258520 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA4AIBEN 258520 HORTZONTAL
© RBi:1000. 600kHz VBH:@.220kHz SHT:Auto + RBI:1000.000kHz VBH:0.220kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2389.88 43.81 54.00 -10.19 32,39 26.60 8.86 32.59 9.44 100  ILI Average 1 2437.80 107.53 ------ ------ 95.85 26,72 B8.13 32.62 9.45 108 111 Average
TEL: 886-3-327-0868 Page Number . C55 of C62

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

Date: 2025-06-16
w Level (dBuVim)

et

5 -
M’“\ PEAK_BE_T4
0. st

Peak 15 Blank

43 24496 24622 24748 24814 2500
Frequency (MHz)

Site + B3CHZ2-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CB4ALBEN 258520 HORIZONTAL
+ RB:1000. 20BkHz VBI:3000.000kHz SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  d8 B dB/m B B A8 om deg
1 243486 5245 74.00 -21.55 49.72 26.74 8.8 32.65 9.46 108 111 Peak

Date: 2025-06-16
w Level (dBuVim)

— AVG_BE 54
52.5
e 1
T

30

L1

Avg g Blank
U3 24498 24622 148 U874 2500
Frequency (MHz)

Site + B3CHZ2-HY
Condition: AVG BE_54 3m DRH18-E_LE2CA4AIBEN 259528 HORIZONTAL
+ RBW:1000. 00BkHz VBI:0.228kHz SKT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  d8 B dB/m B B A8 om deg
1 2483.62 42.28 54.80 -11.72 30.55 26.74 8.18 32.65 9.46 100 111 Average

TEL: 886-3-327-0868 Page Number : C56 of C62
FAX: 886-3-327-0855
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13
Mode Band Edge - L
2400-2483.5_802.11n HT20_CHO06_2437MHz
ANT 1+2
Pol. Vertical Fundamental
- Lovel (fBulim) Date: 2025-06-16 . Level (dBuVm) Date: 2025-06-16
1225 1225
1
105 1050
875 875
PEAK_T4
100 700
1
L= v N IR 55
350 350
Peak 175 175
210 8354 23608 23862 UG 431 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE 74 3m DRH18-E_LE2CA4A1BEN 259520 VERTICAL Condition: PEAK 74 3m DRHIB-E_LE2CB4AIGEN 250520 VERTICAL
© RBH:1000. 600kHz VBH:3000.02kHz SKT:Auto + RBH:1000.000kHz VBi:3600. 600kHz ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2389.76 52.68 74.80 -21.32 41.17 26.60 8.86 32.59 9.4 160 78 Peak 1 2437.00 111,55 ------ ------ 99.87 26.72 B8.13 32.62 9.45 le@ 78 Peak
- Lovel (fBulim) Date: 2025-06-16 . Level (dBuVm) Date: 2025-06-16
1225 1225
105 154 !
875 875
0.0, 70.0
AVG_54
525 525
! I
30 350
AVg 115 115
il 0354 23608 23862 4118 un 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m DRH18-E_LE2CA4AIBEN 258520 VERTICAL Condition: AVG_54 3m DRH18-E_LE2CA4AIBEN 258520 VERTICAL
© RBi:1000. 600kHz VBH:@.220kHz SHT:Auto + RBI:1000.000kHz VBH:0.220kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2388.74 42.18 54.80 -11.99 30.58 26.61 8.86 32.59 9.4 100 78 Average 1 2437.00 103.82 ------ ------ 92.14 26,72 B8.13 32.62 9.45 1e 78 Average
TEL: 886-3-327-0868 Page Number : C57 of C62

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

Date: 2025-06-16
w Level (dBuVim)

W, PEAK_BE 74
g

b W%W
525 !

ot L
360
L
Peak ”- Blank
M3 4956 M622 1748 M4 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CB4AIBEN 250520 VERTICAL
+ RBH:1000. B06kHz VBW:3000.000kHz ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  d8 B dB/m B B A8 om deg
1 2485.76 51.49 74.00 -22.51 39.74 26.76 G8.13 32.65 9.46 108 78 Peak

Date: 2025-06-16
w Level (dBuVim)

s R AVG BE 54

Avg g Blank

M3 4495 622 1748 M4 2500
Frequency (MHz)

Site + B3CHZ2-HY
Condition: AVG BE_54 3m DRH18-E_LE2CA4AIBEN 250520 VERTICAL
+ RBW:1000. 00BkHz VBI:0.228kHz SKT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  d8 B dB/m B B A8 om deg
1 2483.62 41.41 54,00 -12.59 29.68 26.74 4.18 32.65 9.46 108 78 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number . C58 of C62
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14
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 1+2
Pol. Horizontal Fundamental
- Lovel (fBulim) Date: 2025-06-16 . Level (dBuVm) Date: 2025-06-16
1225 1225
1
1050 1050
875 875
PEAK_BE 74 PEAK_T4
100 1 700
525 w SZ‘SWMMWMWWW *
350 350
Peak 175 175
262 24696 1712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE 74 3m DRH1B-E_LE2CB4AIBEN 250520 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CB4AIGEN 250520 HORIZONTAL
© RBH:1000. 600kHz VBH:3000.02kHz SKT:Auto + RBH:1000.000kHz VBi:3600. 600kHz ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2483.55 62.35 74.60 -11.65 50.62 26.74 8.1 32.65 O9.46 160 86 Peak 1 2462.00 113.01 ------ ------ 181.37 26.66 B8.16 32.64 9.46 100 86 Peak
- Lovel (fBulim) Date: 2025-06-16 . Level (dBuVm) Date: 2025-06-16
1225 1225
1
105 1050
875 875
700, 70.0
AVG_BE 54 AVG_54
525 52‘9_)_’_‘-/—’_/_/_1,_)
30 350
AVg 115 115
62 L 712 2848 4924 200 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m DRH1S-E_LE2CA4AIBEN 258520 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA4AIBEN 258520 HORTZONTAL
© RBi:1000. 600kHz VBH:@.220kHz SHT:Auto + RBI:1000.000kHz VBH:0.220kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2483.55 49.02 54,80 -4.98 37.29 26.74 8.18 32.65 9.46 100 86 Average 1 2462.80 185.05 ------ ------ 93.41 26.66 B8.16 32.64 9.46 100 86 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C59 of C62




ssanroncas. FCC RADIO TEST REPORT Report No. : FR552804C

14
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 1+2
Pol. Vertical Fundamental
- Lovel (fBulim) Date: 2025-06-16 . Level (dBuVm) Date: 2025-06-16
1225 1225
1
105 1050
875 875
PEAK_BE 74 PEAK_T4
100 700
1
52.5 52.5
350 350
Peak 175 175
262 24696 1712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Conditien: PEAK_BE 74 3m DRH18-E_LE2CA4A1BEN 259520 VERTICAL Condition: PEAK 74 3m DRHIB-E_LE2CB4AIGEN 250520 VERTICAL
© RBH:1000. 600kHz VBH:3000.02kHz SKT:Auto + RBH:1000.000kHz VBi:3600. 600kHz ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 243408 56.98 74.00 -17.02 45.25 26.74 8.13 32.65 9.46 400 257 Peak 1 2462.00 167.91 ------ ------ 9.27 26.66 B8.16 32.64 9.46 400 257 Peak
- Lovel (fBulim) Date: 2025-06-16 . Level (dBuVm) Date: 2025-06-16
1225 1225
105 1050 1
875 875
700, 70.0
AVG_BE 54 AVG_54
525 1 525
\\_“‘_—‘M—n—_‘_ﬁ_‘_
30 350
AVg 115 115
62 L 712 2848 4924 200 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CH22-HY Site : B3CH22-HY
Condition: AVG BE_54 3m DRH18-E_LE2CA4AIBEN 258520 VERTICAL Condition: AVG_54 3m DRH18-E_LE2CA4AIBEN 258520 VERTICAL
© RBi:1000. 600kHz VBH:@.220kHz SHT:Auto + RBI:1000.000kHz VBH:0.220kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dbuV/m  dB B dB/m dB  dB  dB  om deg Mz dBuV/m dBuV/m  dB BV dB/m A8 dB  dB o deg
1 2483.51 45.46 54,80 -8.54 33.73 26,74 8.18 32.65 9.46 400 257 Average 1 246280 99.89 ------ ------ 88.25 26.66 B.16 32.64 9.46 408 257 Average
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Pol. Horizontal Vertical
Level dBuVim) Date: 2025-06-12 Level (dBuVim) Date: 2025-06-12
1. 0.
60, 60.
QP| QP|
g | R
I I
o I § n I
5 § B
)2 ; | MLM sl g2 L e
Hacipl,
u 4 et
(s Tht
QPI 10.0 10.0)
0
Peak 30 20, 418, 612, 806. 1000 30 24, 418, 2 806, 1000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + @3CH22-HY
Condition: QP 3m Bilog 63384 241217 HORIZONTAL Condition: QP 3m Bilog 63384 241217 VERTICAL
Limit Read  Ant (able Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuW dB/m  dB dB dB  em  deg MHz dBuV/m dBuV/m  dB dBuV dB/m B dB  dB o deg
1 34.85 33.68 40.60 -6.92 41.95 22.84 B.91 32.66 @.83 - -- Peak 1 35.82 34.77 49.80 -5.23 44.41 22,86 0.92 32.65 0.83 lee 216 QP
2 93.85 29.54 43.50 -13.96 45.53 15.16 1.55 32.70 0.06 - -- Peak 2 107.60 29.76 43.58 -13.74 44,17 16.54 1.69 32.70 0.06 - -- Peak
3 2400 20.83 46.88 -25.17 35.34 15.62 2.42 32.62 0.07 - -- Peak 3 269.59 19.20 46.6@ -26.80 29.87 19.18 2.69 32.62 ©.88 - -- Peak
4 370.47 26.03 46.00 -19.97 34.57 10.% 3.19 3271 @.88 -- -- Peak 4 492,69 23.96 46.00 -22.04 29,11 23.85 3.66 32.8¢ 0.14 - -- Peak
5 74L.01 32.85 46.00 -13.15 32.67 28.12 4.55 32.66 0.17 - -~ Peak 5 737,13 32.47 46.00 -13.53 32.46 27.99 4.53 32.68 0.17 - -- Peak
6 §93.3@0 39.94 46.80 -6.86 37.48 29.2¢ 4.93 31.89 8.2 - -- Peak 6 958.53 33.50 46.8@ -12.50 28,31 31.23 5.86 31.33 8.23 - -- Peak
TEL: 886-3-327-0868 Page Number : C61 of C62

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FR552804C

Pol. Horizontal Vertical
. Leve [dBuVim) Date: 2025-05-44 . Level{dBuVim) Date: 2025-05-14
1225 1225
10! 1050
875 815
PEAK 74 PEAK 74
700 00,
AVG_54 AVG_54
52, 525
1
. A Ay Vot bl e P e e Ty " I T e )
Peak 1. 15
18000 19600. 21200, 22600, 24400, 26000 18000 19600. 2200, 22800, 24400, 26000
Frequency (MHz) Frequency (MHz)
Site @ @3CHZ2-HY Site @ @3CHIZ-HY
Condition: PEAK 74 Im SHF 1223 240624 HORIZONTAL Condition: PEAK 74 Im SHF 1223 240624 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Ling Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBUV/m  dB dBUV dB/m 4B dB  dB m  deg Mz dBuV/m dBuV/m  dB dBW dB/m dB  dB B om  deg
1 25881.32 40.16 74.00 -33.84 41.20 39.06 29.94 66.56 -9.54 - - PEAK 1 24375.86 40.61 74.00 -33.99 41.49 39.80 29.18 6@.12 -9.54 - -- PEAK
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Appendix D. Duty Cycle Plots

Antenna Band Duty Cycle (%) T(us) 1/T(kHz) | VBW Setting
142 802.11b 85.67 5500 0.18 200Hz
142 802.11g 85.43 1730 0.58 620Hz
142 2.4GHz 802.11n HT20 85.72 4909 0.20 220Hz
1+2 2.4GHz 802.11ax HE20 Full RU 85.78 3740 0.27 300Hz
1+2 2.4GHz 802.11ax HE20 106 RU 85.81 3900 0.26 270Hz

MIMO <Ant. 1+2>

802.11b 802.11g

1
T + o E
KEYSIGHT Input. R dAtien 3008 [PNO Fast g Select Ma RF Aflen 10 4B

Ref Level 108.99 dBpV
Nermal — k s == - Nermal

Defta (&) Deia (&)

Delta Marker ©
Video BW 8.0 MHz (Reset Delta) Contor 2.462000000 GHz Video BW 8.0 MHz

Sweep 20.0 ms (1001 pts) - ounter Res BW 8 MHz ‘Sweep 5.00 ms (1001 pts)

Function  Function Widih  Function Value: Miark g5 Function  Function Width  Funetion Value:
< Diagram

1

1

T & Al Markers Off
1 s /

= 7
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2.4GHz 802.11n HT20

Allen: 3048

Scale/Div 10 dB

e

iConter 2.452000000 GHz
Res BW 8 MHz

Video BW 8.0 MHz
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[ ol

ol Marker

Select Marker
W Marker 3

it Type: Power (RS 1
g Free Run
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Normal
e
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o
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o
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©
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[
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Run 5
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i
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Ei
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g
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